
 

 
OAK LODGE WATER SERVICES DISTRICT 

 
 

BOARD OF DIRECTORS 
 

REGULAR MEETING 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

March 16, 2021 
 

“Enhancing Our Community’s Water Environment” 



 
 

REMOTE MEETING 
Board Attendance by Zoom Video/Telephone 

Public Attendance by Telephone Only 
March 16, 2021 at 6:00 p.m. 

     
 
1. Call to Order and Meeting Facilitation Protocols 

2. Call for Public Comment 
 
Members of the public are welcome to testify for a maximum of three minutes on 
each agenda item. 
 

3. Consent Agenda 
 

a. January 2021 Financial Report 
b. February 2021 Financial Report 
c. Approval of January 19, 2021 Board Regular Meeting Minutes 
d. Approval of February 25, 2021 Board Special Meeting Minutes 
[...]
filters, cloth disk filters, ballasted clarifiers, and compressible media filers. The 
team conducted a business case evaluation (BCE) to provide a holistic analysis 
of a decision by accounting for capital, operational, and risk and benefit costs 
of the evaluated technologies. 

Brightwater Facilities Plan Amendment 3, King County Wastewater 
Treatment Division (WTD), Washington 
Project Engineer. This project consisted of developing an amendment to the 
Brightwater Facilities Plan for submittal to the Washington State Department 
of Ecology as part of the NPDES permit renewal process. The Brightwater 
Treatment Plant uses the MBR process for secondary treatment and split-flow 
treatment between MBR and chemically enhanced primary treatment (CEPT) 
under wet weather conditions. Patricia performed an assessment of overall 
plant and secondary treatment performance, identified issues impacting 
performance and potential modifications, performed calibration of the process 
simulator BioWin to the MBR process, and determined future expansion 
requirements using the calibrated simulator and projected flows and loadings 
provided by the County to meet permit requirements. 

Assignment 
Process Lead  
Education 
M.S., Environmental Engineering, 
University of Washington, 1995 
B.S., Chemical Engineering, 
University of California at San 
Diego, 1993  
Registration 
Professional Engineer No. 35722, 
Washington, 1998  
Experience 
24 years 
Joined Firm 
1996 
Relevant Expertise 
• Project management  
• Process design 
• Process analysis 



Patr ic ia Tam, P.E.  

 2 
 

Recycled Water Facility Plan, Kingston WWTP, Kitsap County, Washington 
Project Engineer. This project was for a facility plan to produce Class A recycled water at the WWTP and 
beneficially using it in the form of summer irrigation and winter infiltration. Patricia performed wastewater 
loading projections, assessment of existing unit process capacities, development of treatment alternatives to 
produce recycled water, and evaluation of the alternatives. 

Waianae Wastewater Facilities Plan, City and County of Honolulu, Hawaii 
Process Engineer. BC prepared a wastewater facilities plan for the Waianae WWTP, which includes a trickling 
filter/solids contact (TF/SC) process. Patricia was responsible for the plant capacity assessment, plant 
hydraulic profile analysis, and a nutrient limit impacts evaluation that assessed the plant’s ability to achieve 
nutrient removal in the event of any future permit limits.  

Facility Plan, Central Kitsap WWTP, Kitsap County, Washington  
Deputy Project Manager. This project consisted of an upgrade of the previous Facility Plan prepared in 1994. 
The project covered evaluation of both the wastewater collection and conveyance system, and wastewater 
treatment at the Central Kitsap WWTP. Alternative methods of biosolids treatment and disposal and 
wastewater reuse were also considered. As assistant project manager, Patricia participated in weekly 
conference calls and was responsible for a number of tasks including historical data analysis, wastewater 
characterization, existing plant capacity analysis, development and evaluation of different liquid- and solids-
stream treatment processes, and development of a CIP based on the selected alternative. The alternatives 
were evaluated based on different potential future water quality requirements and reuse opportunities.  

Facility Plan and WWTP Upgrade, City of Sultan, Washington 
Process Engineer. Performed plant capacity assessment to define current plant capacity and identify 
bottlenecks as part of the Facility Plan. Several alternatives were developed and evaluated to increase plant 
capacity. The selected alternative included construction of a new MBR system, with the existing oxidation ditch 
system remaining to operate in parallel during the wet weather season. Patricia evaluated proposals from 
different MBR manufacturers and performed detailed design of the MBR system after selection of the selected 
manufacturer. 

Facility Plan for City of Port Angeles Wastewater Control Facilities, Port Angeles, Washington 
Project Engineer. Patricia performed assessment of existing treatment processes based on interviews and 
surveys with plant operators, reviewed historical plant data, estimated future wastewater flows and loadings, 
developed and evaluated alternatives, and prepared capital cost estimates and an implementation plan. 
Patricia evaluated alternatives for aeration blower replacement and odor control of the digester overflow box.  

Capacity Assessment, Port Angeles WWTP, City of Port Angeles, Washington  
Process Engineer. Patricia performed a capacity assessment to establish the maximum rated capacity and 
recommend and prioritize improvements to increase plant capacity to accommodate population growth and 
flow increases resulting from improvements to the collection system to minimize combined sewer overflow 
(CSO) flows. She also performed stress testing of the primary and secondary clarifiers, modeling of plant 
hydraulics and the TF/SC process, and plant-wide solids mass balances. 

Illahee State Park General Sewer Plan, Washington State Parks and Recreation Commission, 
Bremerton, Washington 
Process Engineer. Performed wastewater sampling and process analysis of several alternatives for wastewater 
conveyance and treatment at the Illahee State Park to replace the existing septic systems. The selected 
alternative included seven new duplex pump stations, new gravity sewers and force mains, and a 3,500-gallon-
per-day MBR system. 



Environmental  Engineer  Adam N. Klein, P.E. 

 
 

 

Experience Summary 
Adam Klein has more than 16 years of experience in wastewater planning, design, and optimization. His 
principal focus is on the design and operation of biological treatment processes, with expertise in systems for 
ammonia, nitrogen, and phosphorus removal. During his time with BC, he has been involved in planning, 
alternative selection, and detailed design of facilities for municipal and industrial clients, large and small, 
facing a wide range of regulatory requirements. In addition to his biological process work, Adam also has 
experience in regulatory compliance, monitoring, and source control, as well as sewer system planning and 
capacity analysis. He also holds a degree in medicine and has experience in microbiology, public health, and 
risk assessment. 
 

Wastewater Facilities Plan, City of Boise, Idaho 
Process Engineer. Adam conducted a capacity assessment of the City’s two 
water renewal facilities, with a particular focus on capacity to treat to proposed 
phosphorus regulations. The Facilities Plan included an alternatives 
assessment spread across both plants that considered different biological and 
chemical treatment processes, including supportive processes such as primary 
sludge fermentation, RAS fermentation, and side stream treatment. The Plan 
also included an assessment of industrial users and contracted sewer districts 
exploring alternatives in source control to manage nutrient removal goals.  

Nutrient Removal Upgrades, Preliminary and Detailed Design, Central 
Valley Water Reclamation Facility, Salt Lake City, Utah 
Process Design Lead. This design project focused on converting an existing 
trickling filter/activated sludge plant to biological nitrogen and phosphorus 
removal at a design flow of 80 mgd. The design included replacing the trickling 
filters with a new set of aeration basins featuring primary sludge and RAS 
fermentation to drive nutrient removal. Preliminary design work included a 
13,000-gallon pilot facility that allowed the team to test various nutrient 
removal configurations and included extensive laboratory-scale investigations 
into fermentation of various sludges and food wastes.  

Budd Inlet WWTP Master Plan, LOTT Clean Water Alliance, Olympia, 
Washington 
Process Engineer. This master planning effort aimed at expanding service from 
11 to 36 mgd for the only full-scale nutrient removal plant discharging to Puget 
Sound. The plan outlined a program to share wastewater service between a 
centrally located treatment facility and several satellite reclaimed water 
production and groundwater recharge facilities. Long-term planning required 
an assessment of technologies and approaches to drive the effluent TIN below 
2 mg/L and accommodate full-flow reclaimed water production with removal of 
toxic organics and microconstituents through a combination of membrane 
filtration, reverse osmosis, and advanced oxidation. 

Chambers Creek Regional Wastewater Treatment Plant (WWTP) 
Facilities Plan, Pierce County, Washington 
Process Engineer. This project included full plant dynamic modeling and 
directed stress testing aimed toward expanding the WWTP from 19 to 43 mgd 
average daily flow. A Facilities Plan included four level-of-service alternatives, 
from existing (BOD removal), to nutrient removal (ammonia, total nitrogen), to 
microconstituents and compounds of emerging concern. Adam’s process 
modeling included multiple technologies and configurations aimed toward 
achieving each of the proposed levels of service. 

Assignment 
Process Subject Matter Expert 
Education 
M.S. Environmental Engineering in 
Civil Engineering, University of 
Illinois at Urbana-Champaign, 
2003 
B.S. Civil Engineering, University of 
Illinois at Urbana-Champaign, 
2001 
M.D., University of Illinois at 
Chicago College of Medicine, 
1998 
B.A. Chemistry, B.A. History, Duke 
University, 1994 
Registration 
Professional Engineer 43247, 
Washington 
Experience 
16 years 
Joined Firm 
2003 
Relevant Expertise 
• Process modeling and design 
• Alternatives assessment and 

selection 
 



Adam N.  Kle in ,  P.E.  

  
 

Chambers Creek Regional WWTP, Preliminary and Detailed Design, Pierce County, Washington 
Process Design Lead. Adam was the process design lead for the preliminary design of a 17-mgd expansion of 
the Chambers Creek Regional WWTP. The design incorporated a shift from conventional BOD removal to 
nitrification and nitrogen removal. Design work included new 17-MG aeration basins, a new 150-foot-diameter 
secondary clarifier, a new anaerobic digestion complex, odor control, and anammox-based centrate treatment.  

Industrial Pretreatment Program, Spokane County, Washington 
Project Manager. Adam provided on-call services to assist the County with its Industrial Pretreatment Program. 
Tasks included developing a program manual, updating pretreatment ordinance, assistance with multi-
jurisdictional agreements, permitting, local limits development, enforcement, and coordination with the 
Department of Ecology.  

Industrial Pretreatment Program, City of Spokane, Washington 
Project Manager. Adam assisted the City of Spokane with its industrial pretreatment program. Work included 
reviewing engineering reports, plans, and specifications and operations and maintenance manuals submitted 
by industrial users. Other work included reviewing and updating industrial wastewater discharge permits and 
general technical assistance. 

Stormwater Treatment Analysis, LOTT Clean Water Alliance and Port of Olympia, Washington 
Project Manager. Adam helped analyze whether the Port of Olympia could send its stormwater to the LOTT 
Budd Inlet WWTP. The effort included an assessment of toxic pollutants in the stormwater; and treatment 
technologies such as ozonation, reverse osmosis, and bio-Actiflo®. 

Annacis Island WWTP Stage 5 Expansion PDR, Metro Vancouver, British Columbia, Canada 
Process Engineer. Adam participated in the planning effort to determine the most cost-effective means of 
meeting a range of ammonia removal targets. Alternatives included nitrifying trickling filters, anammox-based 
side stream treatment, and moving bed biorector technologies. He modeled fixed-film processes and 
developed life-cycle costs for implementation. The evaluation included an assessment of performance, 
operating costs, greenhouse gas emissions, and capacity for expansion. 

Central Treatment Plant Optimization, City of Tacoma, Washington 
Process Engineer. This plant capacity and optimization project involved stress testing of various process units, 
wastewater characterization, process modeling, troubleshooting, and capacity analyses. Adam implemented 
chemical optimization testing for solids system processes and secondary clarification. 

Columbia Boulevard WWTP Facilities Plan Update, City of Portland Bureau of Environmental 
Services, Portland, Oregon 
Process Engineer. For this facility planning effort for a plant with peak discharges exceeding 450 mgd, Adam 
conducted dynamic modeling of the secondary processes under a range of potential conditions (nitrifying and 
non-nitrifying) and configurations to project facility needs through 2040. Modeling included evaluation of IFAS 
and MBBR alternatives. Subsequent work included full-scale pilot testing of chemically enhanced primary 
treatment, and modifications to improve the performance of a biological selector. 

 



Profess ional ,  Environmental  Engineer ing Christian Aristizabal, P.E. 

 1 
 

Experience Summary 
Christian’s experience includes process mechanical design, pump station and force main design, hydraulic 
analysis and modeling, permitting, cost analysis and estimating, utility relocation (potable water, reclaimed 
water, and sanitary systems), construction management services, technical specifications writing, and 
development of construction plans. His software expertise includes InfoWorks, AFT Fathom, WaterGEMS, 
SewerCAD, AutoCAD, Mathcad, and Excel. 
 

Wastewater Treatment Plant Master Plan, City of Newport, Oregon 
Project Engineer. BC is developing a comprehensive Wastewater Treatment 
Master Plan (WWTMP) for the City of Newport. The plan takes into account 
existing infrastructure, current operational procedures and performance, 
projected growth and increased loads, expected regulatory requirements, and 
financial planning to keep operational costs as low as possible without 
compromising regulatory compliance and local expectations. Christian is 
responsible for establishing the baseline for design, evaluating the existing 
facilities, identifying improvements, and summarizing findings in a report. 

Pinellas Sewer Study, Pinellas County, Florida 
Lead Engineer. Project included evaluation of a sewer collection to determine 
the influence of I&I on Area 14. Prepared monitoring plan and selected 
metering locations to collect sewer flows, rainfall, and groundwater levels. 
Evaluated data and prepared a summary of the data in monthly reports over 
the span of 6 months. 

Pasco County Asset Management, Pasco County, Florida 
Project Engineer. Evaluation of Pasco County’s Asset Management program 
against industry best practices to measure its level of overall success and 
optimize its approach. Plan to further develop the Asset Management Program 
over the next 5 years to balance cost, risk, and performance for its water, 
wastewater, and reclaimed water systems. 

Sanitary Sewer System Wet Weather Monitoring and Pumping System 
Project, City of Largo, Florida 
Project Engineer. Project included preparation of the Basis of Design Report 
(hydraulic modeling, preliminary design, force main route analysis and 
standard operating procedures), Final Design (four lift station reconstructions, 
two lift station rehabilitations and approximately 60,000 LF of force main), Bid 
Phase Services and Construction Phase Services. Responsibilities included 
hydraulic modeling; force main design; pump station design; ARV calculations; 
HDD calculations, specification writing; development of construction plans; 
permitting for the Department of Environmental Protection (DEP), U.S. Army 
Corp of Engineers, Florida Department of Transportation (FDOT), CSX, and local 
municipalities; bid phase services; value engineering services; construction 
services; review of submittals, shop drawings and RFIs; coordination with 